2.0 AESTHETIC REAR
PANEL FOR FLOOR
MOUNTING

GB0740Il



KIT CONTENT

/ N°1 AESTHETIC REAR PANEL

N°1 LEFT FLOOR
BRACKET

N°1 RIGHT FLOOR
BRACKET

.= -~

'."'--JI‘;."’\:-.$.--""
Y N4 NUTS Ms
9 \ SELFLOCK. UNI7474
P N°4 SCREWS TCEI
TeT M8X10 UNI5931 + N°
4 GRUMMET M8X24

N°2 SCREWS TC 2,9X9,5 UNI 6954 BLACK

N°4 SCREWS TC 4,2X9,5 UNI 6954 GALVANIZED

N°1 FLOOR BRACKET AESTHETIC COVER


d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Ovale

d.bronzini
Ovale

d.bronzini
Ovale

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Ovale

d.bronzini
Linea


Remove the upper grill

h \


d.bronzini
Linea


Remove the aesthetic
front panel unscrewing
the 2 screws 4.2x9.5


d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea


L Remove the wall locking metal
- bracket below the machine
l unscrewing 2 screws 4,2x9,5


d.bronzini
Linea

d.bronzini
Linea


4 Insert the M8 self-locking nuts into the appropriate slots below the machine

Insert N°4 grummet
M8x24 ( 2 pcs each
screw ) beetween 2.0
bracket and floor
bracket

Left floor bracket

Insert N°4 grummet
M8x24 ( 2 pcs each
screw ) beetween 2.0
bracket and floor
bracket

Fix the floor brackets with M8TCEI Right floor
screws into the M8 self-locking inside ‘ bracket
the slots below the machine


d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

Ivan.Bazzoli
Linea

Ivan.Bazzoli
Linea

Ivan.Bazzoli
Linea

Ivan.Bazzoli
Linea


Left Right
i -  / - -

Pay attention to the assembly of the fixing brackets on the floor:
looking at the front of the machine the result should be the same as
the figure



d.bronzini
Linea

d.bronzini
Linea


it

Remove the 4,2x9,5 screws for
the rear panel fixing on the
machine


d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea


7 Remove yellow double-sided adhesive tape on the back
of the aesthetic rear panel



d.bronzini
Linea


Put the aesthetic rear panel on the back
side of the machine as shown and fix it
with TC 4,2x9,5 UNI16954 galvanized
screws; paying attention to possible metal
shrinkage.

Connect the drain pipe below the
aesthetic rear panel


d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea


Fix the machine at the floor with dowels and fishers not included in the kit

f

|
|

Once the machine is fixed at the floor, put the aesthetic
floor bracket aesthetic cover in front of the machine as
shown


d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea

d.bronzini
Linea




d.bronzini
Linea

d.bronzini
Linea


Screw 2,9x9,5 black Floor bracket aesthetic cover

After finishing this operation, reassemble frontal aesthetics panel, aesthetic plastic side covers and upper
grid going back to steps 1 and 2



d.bronzini
Linea

d.bronzini
Linea




